Sind%

Unmistakable

N410/N610/N620/MF Series

A3 Paper Feed Unit MZ| &M
A3 Paper Feed Unit & Bif~+H
How to Install A3 Paper Feed Unit




A3 Paper Feed Unit x| £&4
28 A : N410, N610, N620 Series
1. HMA2| HA

CHS ST ANIM2Ie 42 U Hef

o 4 =

ZHAIL.

U

Gl

2, 4z Az

® 232t AASI= TY
& TapeS A7 5t 2E Tape & ZAA7}
M| E| A=A BHAl 2HR18H FHAI2.

A F2l

- #7] 85 [AIE AR,

- Mx
&o

A oI5 *e |71 2H4: Jam Door2 1 Jam DoorZ
1. |Bolt 6 A2 S 4719 BHE T7|AIH ELICL
M4X10 27| [Al2Q] 2Ix|= of2fel 272 2tsH
FHAL,
2. |Bolt 2
M3X6
3. |¥9Z 2
Bracket
4 | Safety 2
Part - H3H7|2 A3 Paper Feed Unitdl| MIE3}7|
0| M F=0| QhH /4 CHA| EHels|of
et
5 [Clamp 1 atoko]| 249l A& m0|Lt n2H0|H A3
Paper Feed Unit7} A4 o2 F25}2|
g £+ AELICE

B3 A3 Paper Feed Unit2| Tray [B]/[C]Z |73}
ZMAIL (Tray HHA| Side FenceZ A582|
x|2 2EF L FHAIR)

B A3 Paper Feed Unit 21/ 20i| Safety Part
[D] 27HE MEsH FHA|2.




B3 A3 Paper Feed Unite| A{TH0] Safety Part2
Bolt [E](B&1) 4712 -5 FH A2 .(Bolt

ZA| hole2 & & U Safety Part /%]
2 A3

SE712| 2 Tray [FIE AHHs FHAIL.
(Tray A|71A| Side FenceE ASE2| 2|2
S iU =HA L)

[E]

B A3 Paper Feed Unit2| Tray [B]/[C]Z CHA|
MEsH Z4AA|2 (Tray MIEA| Side FenceS
ASEZ| Q2|2 ZYE MES FAAR)

‘o7

B A3 Paper Feed UnitZ 2712| Bolt [E](RE1)2
DZANA FHA 2.

B =872 2Tt TrayE CHA| MEsH RHAIL.
(Tray MIEA| Side FenceS ASE2| g|2|2
23 & MEs] FHAR)




2517|9] & Cover [G]Z CHA| MIEsH
ZAAIR (Bolt 1274 Z&)) (27} Bolt (P)= ¢1Z
Bracket [K]2 & A| AHEE)

P

HAIE O 2 Ao]E [HIE E&7I9
Connector®} AZs A2,
12|22 Clamp ()& 23| Frame0f| &%|5t
CHEol [HIE 3yl FHAIL.

[KI]

[H]

& Bracket [K]E 2H/2&01| 242} &2tah
ZAIAI2 (Bolt 2+ 27H)

B21Z 82| Traydl| 1 01 A2(2E
A FHAIL.

AlAO| 251 SAF S S HE FHAIR.

0}




A3 Paper Feed Unit & EINFH
B~ :N410, N610, N620 Series

= +4 O 3=E
1. BEmES

)

FZRUT BERFLARHBMEEIIKE.

2. REIMF
® SAURHEESE

B HRERESRERANERE R AEMHE
BEZ LA

i
N\ EE

No. AR e - BRI FER A (AL
1. |ime 6 $FB&775%: $TFF Jam Door, 3kfEJam DoorFf
M4 X 10 BT B uh RIS H B .
BFEmAI A EIESETE.
2. |4Rek 2 (=
M3 X 6 =i~ [A]
[
[ v
3| EB%A 2 ‘ |
ff
O[] O
4 | m2Ef 2 AN\ EE
- %S &#1EA3 Paper Feed Unit Ei& &R
BEVLBRBINBREZHREME.
—BHHEIRELZEBRUEE, TESSH
5 |&*x 1 A3 Paper Feed Unitfc;EIE® T1E.
B i515A3 Paper Feed UnithY Tray[Bl/[C]

N
- REERTIHE AR B R R Sk R

£ %
- {51E3EZ A3 Paper Feed UnitFIE &
HEHBERRE A RFITRE.

RBR.(Tray IRFERETIENESide Fencell®ZE
ASFRER I B fe BT TIRIR)

E) i5/5A3 Paper Feed UnitRi A MBI2 MR LER
4[] EIF.




@) i515A3 Paper Feed Unit/EiR ERIR £ ERHERA
48222 [E] (FRam1) BEIEYF . (SRL24R TR AT IN
BRI EEFIBLILIIE)

[E]

B i515A3 Paper Feed Unithg Tray[Bl/[Cl1EH
BE.(Tray REFIFRESide FencelJEZE A5
AN ERHEITER

B E5E5HIEEE A3 Paper Feed Unit k.

R EERI2EE Tray[F13RER. (Tray IRERAT
iB15Side FencelA®ZE ASHLREIIE G BT
R

B EEESHB2ERTrayEME B IF.
(Tray & EFIEIESide FenceldEEZEASFHLRRY
NEBFHITRE)



BBEAENEZEC] (141M2) IR, B EEEAMEECIEFRELF. (BL12/M8
£2) (213242 (P) TE B B Iy [KI B fE )

- - (]
1]
[1]]
o=
o
u}
.
°
°

Il

i

=
/

P

|/
g
&

WE FRRIEF R 2 [H] 5 8 S HLHIConnector
BHTERE, RETLER (1) REEAREFrame
. 3 HI#ATEIE

[H]

BB AR RN ERSK R KI#H TR,
(% 21iget)

EERARMANRART ray R HFBEFX.
B FMRGEHRSRITORRERHEITHIA-

o




How to Install A3 Paper Feed Unit
Applicable products : N410, N610, N620 Series

1. Check Accessories

Refer to the following list to check the number of

accessories and their conditions.

No. | Description Quantity
1. |Bolt 6
M4X10
2. |Bolt 2
M3X6
3. | Connection 2
Bracket
4 | Safety 2
Part
5 | Clamp 1
A Warning

- Unplug the main power cord of the
device before installation.

- It is recommended that the unit is
installed by a professional service
staff who have been trained for the
A3 Paper Feed Unit and MFP.

2. Installation procedure
e How to connect to the device body

BB Remove all tapings and wrappings and make
sure they are all removed.

A Caution

- Please remove the wedge [A].
Removal Method: Open the Jam door
and pull the end of the wedge by
holding the jam door.

Please refer to the picture below for
the position of the wedge.

A Warning
- Before setting the MFP onto the A3
Paper Feed Unit, the safety of power
cord must be checked.
If the power cord is damaged or not
working, the A3 paper feed unit may
not work properly.

B3 Remove Tray [B] and [C] of the A3 Paper
Feed Unit. (When removing the tray, adjust
the side fence to the A5 paper position first.)

B Set 2 safety parts [D] on the front and right of

the A3 Paper Feed Unit.




@3 On the lower pate of the A3 Paper Feed Unit,
use 4 bolts [E](part1) to secure the safety
part.(adjust position of the safety part to
make the holes visible when fastening bolts.)

[E]

B Place Tray [B] and [C] of the A3 Paper Feed
Unit back. (When setting the tray, adjust the
side fence to the A5 paper position first.)

@@ Set the MFP onto the A3 Paper Feed Unit.

Remove the upper Tray [F] from the MFP.
(When removing the tray, adjust the side
fence to the A5 paper position first.)

B3 Use 2 bolts [E] to secure the A3 Paper Feed
Unit.

B Place the upper Tray back to the MFP.
(When setting the tray, adjust the side fence
to the A5 paper position first.)



Remove the rear cover [G](14 bolts) from the EB Fasten 12 bolts to put the rear cover [G] back
MFP. to the device (use 2 bolts, in (P), to fix the
connection bracket [K]).

=51 .‘. ~
(61— Q\ s
@ of )
o ‘\ 0

As in Figure, connect the cable [H] to the
connector of the device.
Then install clamp (l) into the device frame
and fix [H].

[KI]

[H]

Fix the connection bracket [K] by using
2 bolts each on right and left.

Load papers into the paper tray and turn on
the main power button.

EB Check the quality of print-outs and see if the
device works properly.

(0]

10






Sindofw

www.sindoh.com

OV T Printed n Chine



